Click here to load reader

VINPLATEDECODINGINFORMATION - 2011-2016 Jeep Grand · PDF file T=JEEP-2WD J=JEEP-4WD U=JEEP-4WD(RHD) 74=SPORTUTILITY4-DR TYPE#4 ERB=3.XLMidV6Engine EZH=5.7LV8HEMIMDS VVTEngine EXF=3.0LV6TurboDiesel

  • View
    13

  • Download
    0

Embed Size (px)

Text of VINPLATEDECODINGINFORMATION - 2011-2016 Jeep Grand · PDF file T=JEEP-2WD J=JEEP-4WD...

  • VIN PLATE DECODING INFORMATION

    1 2 3 4 5 6 7 8 9 10 11 12 thru 17

    Country Make VehicleType Other Line Series Body Style Engine

    Check Digit

    Model Year

    Assy. Plant Sequence No.

    The following table interprets the VIN Plate position shown above.

    Position Interpretation Codes = Description

    1 Country of Origin 1 = Chrysler LLC

    2 Assembler J = Jeep

    3 Vehicle Type 4 = Multipurpose Passenger Vehicle (MPV)

    4 GVWR & Pass. Safety C = 6001-7000# (2722 - 3175 KG) GVWR & Hyd. Brakes J = 6001-7000# (2722 - 3175 KG) GVWR & Hyd. Brakes R = 6001-7000# (2722 - 3175 KG) GVWR & Hyd. Brakes Y = 6001-7000# (2722 - 3175 KG) GVWR & Hyd. Brakes

    5 Vehicle Line S = Grand Cherokee Left Hand Drive (4x2) R = Grand Cherokee Left Hand Drive (4x4) 2 = Grand Cherokee Right Hand Drive (4x4)

    6 Series 4 = Grand Cherokee Laredo (U.S., Canada, Mexico) 5 = Grand Cherokee Limited (U.S., Canada, Mexico) 6 = Grand Cherokee Overland (U.S., Canada, Mexico) 7 = Grand Cherokee SRT-8 (U.S., Canada, Mexico)

    7 Body Style G = Sport Utility 4 Door

    8 Engine G = 3.6L 6 CYL Gasoline Non - Turbo ERB T = 5.7L 8 CYL Gasoline Non Turbo EZH M = 3.0L 6 CYL Diesel EXF

    9 Check Digit 0 = Check Digit

    10 Model Year B = 2011 Model Year

    11 Assembly Plant C = Jefferson North Assembly

    12 thru 17 Vehicle Build Sequence Model Year Assembly Sequence

  • Group - 2 Front Suspension

    002-100 Front Suspension, Strut and Cradle

    002-200 Front Stabilizer Bar

    002-300 Air Suspension

    Group - 2 Front Suspension Illustration Title Group-Fig. No.

    Front Suspension, Strut and Cradle Suspension, Front. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 110 Cradle,Front Suspension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 120

    Front Stabilizer Bar Stabilizer Bar,Front. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 210

    Air Suspension Quadra-Lift (TM) Air Suspension. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 310 Air Supply Lines . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 320 Compressor Assembly. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . Fig. 2 - 330

    2011 WK

  • Suspension, Front Figure 2-110

    ITEM PARTNUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

    Suspension, Front

    1 68029521AC 2 J, T, U 74 BUMPER, Jounce

    2 06509772AA 4 J, T, U 74 BOLT AND RETAINER 3 06502835 4 J, T, U 74 NUT, Hex Flange Lock, M12x1.75

    4 ARM, Upper Control, Front 68046195AE 1 J, T, U 74 Left 68046196AE 1 J, T, U 74 Right

    5 06104266AA 2 J, T, U 74 BOLT, Hex Flange Head, M14X1.50X100.00

    6 06505623AA 2 J, T, U 74 NUT, Hex Lock, M14x1.50 7 KNUCKLE, Front

    68022628AD 1 J, T, U 74 ER0, EX0, EZ0

    Right

    68022629AD 1 J, T, U 74 ER0, EX0, EZ0

    Left

    8 06104719AA 2 J, T, U 74 NUT, Hex Flange Lock, M14x1.50

    9 06104257AA 4 J, T, U 74 BOLT, Hex Flange Head, M14x1.50x40.00

    10 06505623AA 2 J, T, U 74 NUT, Hex Lock, M14x1.50

    11 68069648AB 1 J, T, U 74 ER0, EX0, EZ0

    BALL JOINT KIT, Lower Control Arm

    12 06509914AA 2 J, T, U 74 NUT, Hex Flange Lock, M14x1.50

    13 ARM, Lower Control, Front 05168158AA 1 T 74 ERB Right

    05168159AA 1 T 74 ERB Left 68022601AD 1 J, U 74 ERB, EXF,

    EZH Left

    1 T 74 EZH Left 68022600AD 1 J, U 74 ERB, EXF,

    EZH Right

    1 T 74 EZH Right

    14 1 BOLT, Hex Flange Head, M16x2.00x135.00, (NOT SERVICED)

    15 1 NUT AND RETAINER, Hex Flange Locking, M16x2.00x70.00, (NOT SERVICED)

    16 1 CLEVIS, Front, (NOT SERVICED) 17 1 ISOLATOR, Spring, Lower, (NOT

    SERVICED) 18 SPRING, Front Coil

    68029616AE 1 J, T, U 74 [ZAB], Left

    GRAND CHEROKEE (WK) SERIES LINE BODY ENGINE TRANSMISSION H = HIGHLINE P = PREMIUM S = SPORT

    T = JEEP - 2WD J = JEEP - 4WD U = JEEP - 4WD (RHD)

    74 = SPORT UTILITY 4-DR TYPE #4

    ERB = 3.XL Mid V6 Engine EZH = 5.7L V8 HEMI MDS VVT Engine EXF = 3.0L V6 Turbo Diesel Engine

    DGQ = 5-Spd Automatic 545RFE Transmission DGJ = 5-Speed Auto W5A580 Transmission

    AR = use ase required - = Non illustrrated part 2011 WK

  • Suspension, Front Figure 2-110

    ITEM PARTNUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

    1 J, T, U 74 [ZNB], Right

    68029617AE 1 J, T, U 74 [ZAC], Left 1 J, T, U 74 [ZNC], Right

    68029618AE 1 J, T, U 74 [ZAD], Left 1 J, T, U 74 [ZND], Right

    68029619AE 1 J, T, U 74 [ZAE], Left 1 J, T, U 74 [ZNE], Right

    68029620AE 1 J, T, U 74 [ZAF], Left 1 J, T, U 74 [ZNF], Right

    68029621AE 1 J, T, U 74 [ZAG], Left 1 J, T, U 74 [ZNG], Right

    68029622AE 1 J, T, U 74 [ZAH], Left 1 J, T, U 74 [ZNH], Right

    68029623AE 1 J, T, U 74 [ZAJ], Left 1 J, T, U 74 [ZNJ], Right

    68029624AE 1 J, T, U 74 [ZAK], Left 1 J, T, U 74 [ZNK], Right

    68029625AE 1 J, T, U 74 [ZAL], Left 1 J, T, U 74 [ZNL], Right

    68029626AE 1 J, T, U 74 [ZAM], Left 1 J, T, U 74 [ZNM], Right

    68029627AE 1 J, T, U 74 [ZAN], Left 1 J, T, U 74 [ZNN], Right

    68029628AE 1 J, T, U 74 [ZAP], Left 1 J, T, U 74 [ZNP], Right

    68029629AE 1 J, T, U 74 [ZPA], Left 1 J, T, U 74 [ZBA], Right

    68029630AE 1 J, T, U 74 [ZPB], Left 1 J, T, U 74 [ZBB], Right

    68029633AE 1 J, T, U 74 [ZBE], Right

    68029634AE 1 J, T, U 74 [ZPF], Left 1 J, T, U 74 [ZBF], Right

    1 J, T, U 74 [ZPE], Left 68029635AE 1 J, T, U 74 [ZBG], Right

    GRAND CHEROKEE (WK) SERIES LINE BODY ENGINE TRANSMISSION H = HIGHLINE P = PREMIUM S = SPORT

    T = JEEP - 2WD J = JEEP - 4WD U = JEEP - 4WD (RHD)

    74 = SPORT UTILITY 4-DR TYPE #4

    ERB = 3.XL Mid V6 Engine EZH = 5.7L V8 HEMI MDS VVT Engine EXF = 3.0L V6 Turbo Diesel Engine

    DGQ = 5-Spd Automatic 545RFE Transmission DGJ = 5-Speed Auto W5A580 Transmission

    AR = use ase required - = Non illustrrated part 2011 WK

  • Suspension, Front Figure 2-110

    ITEM PARTNUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

    1 J, T, U 74 [ZPG], Left 68029631AE 1 J, T, U 74 [ZPC], Left

    1 J, T, U 74 [ZBC], Right 68029632AE 1 J, T, U 74 [ZPD], Left

    1 J, T, U 74 [ZBD], Right

    19 SHOCK ABSORBER KIT, Suspension, Front

    68069661AB 2 J, T, U 74 [SDA] Without [SER] And/Or [SES]

    68069662AB 2 J, T, U 74 [SDM] Without [SER] And/Or [SES]

    68084456AA 2 J, T, U 74 [SDM], [SES] 68084457AA 2 J, T, U 74 [SDE] Without [SER] And/Or

    [SES] 68084449AA 2 J, T, U 74 [SDA], [SES] 68084458AA 2 J, T, U 74 [SDE], [SES]

    -20 68029522AC 2 J, T, U 74 SHIELD, Shock Absorber Dust 21 68029646AB 2 J, T, U 74 ISOLATOR, Spring, Upper 22 68029520AC 2 J, T, U 74 MOUNT, Shock Upper 23 06502835 4 J, T, U 74 NUT, Hex Flange Lock, M12x1.75

    24 06502835 4 J, T, U 74 NUT, Hex Flange Lock, M12x1.75

    GRAND CHEROKEE (WK) SERIES LINE BODY ENGINE TRANSMISSION H = HIGHLINE P = PREMIUM S = SPORT

    T = JEEP - 2WD J = JEEP - 4WD U = JEEP - 4WD (RHD)

    74 = SPORT UTILITY 4-DR TYPE #4

    ERB = 3.XL Mid V6 Engine EZH = 5.7L V8 HEMI MDS VVT Engine EXF = 3.0L V6 Turbo Diesel Engine

    DGQ = 5-Spd Automatic 545RFE Transmission DGJ = 5-Speed Auto W5A580 Transmission

    AR = use ase required - = Non illustrrated part 2011 WK

  • Cradle,Front Suspension Figure 2-120

    ITEM PARTNUMBER QTY LINE SERIES BODY ENGINE TRANS TRIM DESCRIPTION

    Cradle,Front Suspension

    1 CRADLE, Front Suspension

    52124634AG 1 J, T, U 74 ER0, EX0 [ER0] Or [EX0]

    52124860AG 1 J, T, U 74 EZ0 [EZ0]

    2 06509240AA 4 J, T, U 74 BOLT AND WASHER, Hex Head, M14X1.50X147.00

    3 06509240AA 4 J, T, U 74 BOLT AND WASHER, Hex Head, M14X1.50X147.00

    -4 BRACKET, Crossmember 52124643AB 1 J, T, U 74 Left 52124642AB 1 J, T, U 74 Right

    -5 06104384AA 6 J, T, U 74 BOLT AND WASHER, Hex Head, M8x1.25x20, Cradle Bracket to Body

    -6 ISOLATOR, Cradle

    52124754AC 2 J, T, U 74 Front, Front Upper

    52124861AB 2 J, T, U 74 Front, Upper -7 05180886AA 2 J, T, U 74 CAP, Bolt Cover, Bushing

    GRAND CHEROKEE (WK) SERIES LINE BODY ENGINE TRANSMISSION H = HIGHLINE P = PREMIUM S = SPORT

    T = JEEP - 2WD J = JEEP - 4WD U = JEEP - 4WD (RHD)

    74 = SPORT UTILITY 4-DR TYPE #4

    ERB = 3.XL Mid V6 Engine EZH = 5.7L V8 HEMI MDS VVT Engine EXF = 3.0L V6 Turbo Diesel Engine

    DGQ = 5-Spd Automatic 545RFE Transmission DGJ = 5-Speed Auto W5A580 Transmission

    AR = use ase required - = Non illustrrated part 2011 WK

  • Stabilizer Bar,Front Figure 2-210

Search related